

UNIVERSAL GEMOLOGICAL LABORATORY, INC.

APPRAISAL REPORT

UGL™

Independent Laboratory For
The Certification Of Diamonds
And Colored Stones

DATE 6/23/2021

CERTIFICATE NO: 3455180

One Loose Natural Ruby. Details Below:

A)(1)Oval Cabochon Cut Natural Ruby

Measurement: 10.65 x 8.94 x 3.45 mm

Carats: 3.33 ct.

Color: Red

Please Reference International Testing Laboratory & Gems
Research Center Report#S166011360



COMMENTS

This Appraisal Is For Insurance Purposes. Rubies are typically treated to enhance their color and appearance.

Photo may not be to scale and is for general design and appearance purposes. This report is based on generally accepted grading techniques. Characteristics are determined using millimeter gauge, master comparison stones, UV Lamp, 10x loupe or binocular microscope.

Estimated Retail Value: \$1,850.00

LABORATORY REPORT

To Whom It May Concern:



Robert A. Lejman, G.G. (GIA)

UNIVERSAL GEMOLOGICAL LABORATORY

654 N. Wellwood Ave., Suite 313, Lindenhurst, N.Y. 11757 T: 212-921-3324 F: 212-921-4574 www.UGLUSA.com

IMPORTANT LIMITATIONS ON BACK